
8” & 10” COMMERCIAL VERTICAL
BIN UNLOADING AUGER

OWNER’S & OPERATOR’S
MANUAL

Publication No. 1022429

hutchinson�mayrath.com

aggrowth.com

Hutchinson l Mayrath      514 W. Crawford      Clay Center, KS. USA 67432

P 785.632.2161      F 785.632.5964      TF 800.523.6993

Original Instructions

IMPORTANT! The gear boxes are shipped Without Oil.
Oil must be added before auger operation.
Refer to the Assembly Instructions in this manual.

Effective September 24, 2024

Model No’s.
BJ12516A - 6” to 8” Direct Belt Drive (2-belt)  
BJ13518A - 8” to 10” Direct Belt Drive (2-belt) 
BJ13518B - 8” to 10” Direct Belt Drive (3-belt) 





CE Danger Decal,
Part No. 1002305

Danger Decal,
Part No. 1002303

Rotating Flight
Never Enter Silo Unless All Power
is Disconnected and Locked Out

Serial No. Plate located
on horizontal  tube.

CE Caution Decal,
Part No. 1025077

Read and Understand Operator’s
Manual Before Operating Unit

Caution Decal,
Part No. 1002301

Page 1

SAFETY DECALS
Check to ensure all Safety Decals are present and in good condition.  If a decal cannot easily be read for any
reason, or has been painted over, replace the decal immediately.  Safety decals are offered free of charge, and can
be ordered through your Hutchinson/Mayrath dealer.

SAFETY ALERT SYMBOLGENERAL SAFETY STATEMENT
This manual was written with the safety of the operator
and others who work with the equipment as our prime
concern.  The instructions presented will help the reader
learn SAFE day to day work practices.  We want you
as our partner in safety.

It is your responsibility as an owner, operator or
supervisor to know what specific safety requirements
and precautions exist and to make these known to all
other personnel working with the equipment or in the
area, so that they too may safely perform their duties
and avoid any potentially hazardous situations.

Please remember safety equipment provides important
protection for persons around a grain handling system
that is in operation.  Be sure ALL safety shields and
protection devices are installed and properly maintained.
If any shields or guards are damaged or missing, contact
your dealer to obtain the correct items.

Avoid any alterations of the equipment.  Such alterations
may create a dangerous situation where serious injury
or death may occur.

Decal No. 1002305 or 1002303 is supplied
with the bin unloading equipment.  This danger
sign should be applied to the outside of the bin
near the opening so it will be viewed by people
entering the bin or storage building.

4/19 0401021D 1027800-1

Watch this symbol - it points out important safety
precautions. It means - ATTENTION!  Become alert!
Your safety and the safety of others is involved!
Read the message that follows the symbol when a
warning is given, be alert to the possibility of personal
injury or death.

YOUR SAFETY IS INVOLVED
BE ALERT!

The safety symbol shown is used throughout this
manual to alert you to information about unsafe
actions or situations, and will be followed by the
word DANGER, WARNING, or CAUTION.
DANGER - Indicates immediate hazards that may result
in severe injury or death. WARNING - Indicates unsafe
actions or situations that may cause severe injury, death
and/or major equipment or property damage. CAUTION
- Indicates unsafe actions or situations that may cause
injury, and/or minor property damage.

terry
Rectangle



EC Declaration of Incorporation . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  P-11

Warranty . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  W-1

SERIAL NUMBER
To ensure efficient and prompt service, please supply us with the model and serial number of
your auger in all correspondence or other contact. The serial plate i located on the stand
of the drive section (See page P-1.)

















1. Attach the appropriate bin unloading flight (1) to the horizontal flight stub (2), for 8” Models use two
7/16” x 2 1/2” bolts and nylon locknuts, for 10” Models use two 1/2” x 3” bolts and nylon locknuts.  Refer to the
charts on Pages 4 & 5 for appropriate flight information.

2. Slide the bin unloading flight (1) into the unloading tube (which should already be installed in the bin). With
vertical auger (12) in upright position, attach flange (3) to the unloading tube. Use the existing hardware that
attached the unloading tube cap to the flange (8” Models use 5/16” x 3/4” bolts and non-lock nuts, 10” Models
use 3/8” x 3/4” bolts and non-lock nuts). NOTE: If using an adapter plate (10” Models), attach the plate to
the unloading tube flange, then attach the vertical auger (the auger will attach to the adapter plate using
eight 3/8” x 3/4” bolts and non-lock nuts).

3. Adjust stands (4) so they hold the weight of the vertical auger.

4. Using u-bolt and nuts (5), attach mounting ears and half-bands (7) to vertical tube. For maximum stability,
locate one set of bands near the top and one set approximately halfway up the tube (See illustration below).

5. Insert the smaller diameter brace tube (9) inside larger tube (8) and thread the 3/8” x 3/4” setscrews into place.
Bolt the larger diameter brace tubes (8) to the mounting ears (6) using one 3/8” x 1” bolt and nylon locknut for
each tube.
Extend the smaller brace tubes (9) so they can be secured to the grain structure (hardware not included, you
can use the existing hardware on the grain structure, or drill holes in the appropriate locations and attach the
tubes in this manner).

6. Install the spout (11) and its back-band (10) onto the vertical auger using 5/16” x 1 3/4” bolts and non-lock nuts.

ASSEMBLY INSTRUCTIONS
Page 10

12/13    0401021A 1022429-10

BASIC AUGER

Attach Spout using 5/16” x 1 3/4”
Bolts and Non�Lock Nuts

Both Telescoping Support Tubes
Consist of the Same Parts
and Mounting Hardware

3/8” x 3/4”
Sq. Hd. Setscrew

Attach Ends of Telescoping
Tubes to Existing Bolts on Bin

5/16” x 3/4” Bolts &
Non�Lock Nuts f/ 8” Units

3/8” x 3/4” Bolts &
Non�Lock Nuts f/ 10” Units

3/8” x 1” Bolt
& Nylon Locknut

If no adapter plate is used, the
auger flange attaches directly
to the unloading tube flange.

Optional
Adapter Plate

(10” Units)

3/8” x 3/4” Bolts
& Non�Lock Nuts

7/16” x 2 1/2” Bolts & Nylon
Locknuts f/ 8” Units

1/2” x 3” Bolts & Nylon
Locknuts f/ 10” Units

8

9

8

9

5

6

7
7

12

1
2

3

4

11

10

5

6

7



ASSEMBLY INSTRUCTIONS - CONT.
Page 11

12/13 03148A1-1        03149A1-1 1022429-11

STANDARD BELT DRIVE

1. Assemble a 3/4” nut onto the threaded adjustment
rods, then thread the adjustment rods into the 3/4”
nuts that are welded onto the motor mount brackets
(See Fig. 1). Vertical

Tube

Motor Mount
Plate w/ Holes

Motor Mount
Plate w/ Slots

Adjustment
Rod

Adjustment
Rod

Locking
Nut

Locking
Nut

Cotter
Pin

Cotter
Pin

Motor Mount
Bracket

Pivot
Rod

2. Bolt motor mount bracket onto vertical tube using
half-band and six (6) 3/8” x 1 1/2” bolts and nylon
locknuts (the bracket should be slid down against
the angle ring flange).

3. Install motor mount plates onto the motor mount
brackets using pivot rods and secure rods into place
using the provided cotter pins.
NOTE: The motor mount plate with the holes
attaches to the bracket that is mounted to the
vertical tube, the other motor mount with slots
attaches to the bracket that has the support stand
incorporated into it (See Fig. 1).

Head
Stub

Sheave

Belts

Belt Guard
Mounting
Bracket

4. Attach belt guard to belt guard mounting brackets
and secure using four (4) 5/16” x 3/4” long bolts and
nylon locknuts (See Fig. 2).

5. Install motor pulley (not furnished) on motor, refer to
Page 4 or 5 for recommended pulley size. Install
15” sheave onto the head stub making sure 1/4”
square key is properly in place.

NOTE: For 8” vertical augers that are used with
a 6” unloading flight, a 12” sheave will be used.
Align the motor pulley and sheave by placing a
straight edge along the face of each. Once properly
aligned, tighten the setscrews to lock pulley and
sheave into place.

6. Install the belts around the motor pulley and sheave
and using the adjustment rods, tighten the belts to
proper tension (each belt should have approx. 9/16”
of deflection when firmly pressed in the center of
the span between the motor pulley and sheave).
Once belts are tight, use the 3/4” locking nut to
secure adjustment rod into place.

Fig. 1

Fig. 2



Page 12 

ASSEMBLY INSTRUCTIONS - CONT. 

STANDARD BELT DRIVE - CONT. 

7. Install a 4.5" O.D. {8" model) or 4.0" O.D. (10" model) pulley

(not furnished) on motor. Install 12" pulley on drive stub,

using a 1/4" square key. lighten setscrews in pulley.

8. Install belts onto pulleys and tighten by using the adjustment

rod to raise motor mount plate. Once the belts are tight, use

locking nut to secure the adjustment rod in place.

9. Bolt lower belt guard to underside of vertical using (2) 5/16"

x 3/4" long carriage bolt and nylon locknuts.

REDUCER DRIVE 

1. The chain reducer is shipped without oil.

IMPORTANT: Oil must be added during assembly.

Remove vented plug and pour in 64 oz. of oil. Replace

vented plug. Oil level can be checked by removing

check plug. See Fig. 4. Oil should come to the bottom

of opening. DO NOT add more oil than recommended.

Additional oil may damage the seals or be forced out

through the vented plug.

OIL - IMPORTANT:

For lubrication in normal operating temperature between

40°F to 120°F, we recommend the use of nonfoaming,

multi-purpose gear oil, SAE 90 weight. For temperatures

below 40°F, use SAE 80 weight oil. Use grade commercially

available for automotive differentials. Extra pressure

additives may be of value in severe applications.

8/24      03150A1 01879A1-A 

CHECK 

PLUG 

SHEAVE 

BELTS 

FIG. 3 

FIG. 4 

REDUCER OIL LEVEL 

BELT 

GUARD 

FILL 

PLUG 

A0004211 

SHEAVE

BUSHING

Troy Siebold
Line

Troy Siebold
Line





Page 14 

ASSEMBLY INSTRUCTIONS - CONT. 

REDUCER DRIVE - CONT. 

6. Attach belt guard to belt guard mounting brackets

with (4) 3/8" x 3/4" long capscrews and nylon

locknuts.

7. Install motor pulley (not furnished) onto motor.

Refer to page 4 or 5 for recommended pulley

size. Install sheave onto the reducer stub,

using a 1/4" square key. lighten setscrews

in pulley.

8. Install belts onto pulleys and tighten by using

the adjustment rod to raise motor mount plate.

Once the belts are tight, use locking nut to

secure adjustment rod in place.

9. Install 4.0" O.D. pulley (not furnished) on motor.

Install 12" pulley on drive stub, using a 1/4"

square key. lighten setscrews in pulley.

10. Install belts onto pulley and tighten by using the

adjustment rod to raise motor mount plate. Once

the belts are tight, use locking nut to secure the

adjustment rod in place.

11. Bolt lower belt guard to underside of vertical

using (2) 5/16" x 3/4" long carriage bolts and nylon

locknuts.

8/24      03155A1 

FIG. 8 

03156A1 

REDUCER 

STUB 

FIG. 9 

BELT 

GUARD 

SHEAVE 

DRIVE 

STUB 

SHEAVE 

BELTS 

LOWER 

BELT GUARD 

A0004213 

SHEAVE

BUSHING

Troy Siebold
Line

Troy Siebold
Line



SAFETY SIGNS
Page P-1

4/19 0401021C 1022429-P1

Check components as specified below to nsure that safety decals are present and in good condition.  If a decal
cannot be easily read for any reason or has been painted over, replace it immediately. Decals may be obtained
through your Hutchinson/Mayrath dealer or can be ordered directly from the factory.
Danger Decal 1002303 or 1002305 is supplied with the Hutchinson bin unloading equipment. This safety decal
should be applied to the side of the grain structure near the opening so it will be viewed by persons entering into the
bin or storage structure.

Serial No.
To insure efficient and prompt service, please furnish us with the model and serial no. of your Hutchinson auger in
all correspondence or other contact.  The serial plate is located on the stand of the drive section, typically on the
horizontal tube.

Serial No. Plate located
on horizontal  tube.

CE Caution Decal,
Part No. 1025077

Read and Understand Operator’s
Manual Before Operating Unit

Caution Decal,
Part No. 1002301

CE Danger Decal,
Part No. 1002305

Danger Decal,
Part No. 1002303

Rotating Flight
Never Enter Silo Unless All Power
is Disconnected and Locked Out

1

2

1

2

33

Ref.
No.

Part
No. Description

1002303 Decal: Danger, Rotating Flight
1002305 Decal, CE Danger, Rotating Flight
1002301 Decal: Caution, Read & Understand Manual
1025077 Decal, CE Caution, Read & Understand Manual
1001128 Decal, Hutchinson

1
(1)
2

(2)
3



PARTS LIST
Page P-2

12/13   03171A1-1 1022429-P2

8” VERTICAL BIN UNLOADING AUGER
BASIC AUGER PARTS

1

2

4

5

6

7

8

14

14

9

10

1111

12

13

15

25

16

222120

17

18

19
23

Both Sets of Telescoping Support
Tubes Consist of the Same Parts

and Mounting Hardware

10

24
24

25

3

25

24 24



PARTS LIST
Page P-3

4/19 1022429-P3

8” VERTICAL BIN UNLOADING AUGER - BASIC AUGER PARTS
(Refer to illustration on Page P-2).

Ref.
No.

Part
No. Description

53108 Cover Cap f/ Vertical Unload
3027A1 Bearing, 1 1/4” (w/ lock collar)
3029A2 Retainer f/ 1 1/4” Bearing
51597 Top End Cap f/ Vertical Auger
53179 Top Shaft F/ Vertical Auger (1 1/4” x 6 3/4” long)
8806D Back Band f/ 45° Spout
60895 Spout, 45°  (less back band)
550428 Tube, f/ Spout, 8” x 3’ long
50116A1 Tube, Telescoping Anchor (26” long)
5187B1 Tube, Telescoping Anchor (32’ long f/ Power Sweep)
33173 Setscrew, 3/8” x 3/4” long, Square Head
60894 Tube, Telescoping, 28” long (less setscrews)
60893 Tube, Telescoping, 36” long (less setscrews) f/ Power Sweep
33207 U-Bolt (5/16” x 1 11/16” between legs)
50713 Mounting Ear f/ Telescoping Tube
5042A1 Half-Band, 4” wide (galv.)
1017744 Housing, Vertical Auger
1017745 Flight, Vertical
11842 7” O.D. Flight, Bin Unloading Auger f/ 24’ Bin (14’-6” long)
11843 7” O.D. Flight, Bin Unloading Auger f/ 27’ Bin (16’-0” long)
11790 7” O.D. Flight, Bin Unloading Auger f/ 30’ Bin (17’-6” long)
11844 7” O.D. Flight, Bin Unloading Auger f/ 33’ & 34’ Bin (19’-6” long)
11792 7” O.D. Flight, Bin Unloading Auger f/ 36’ Bin (20’-6” long)
11784 7” O.D. Flight, Bin Unloading Auger f/ 37’-39’ Bin (22’-0” long)
11785 7” O.D. Flight, Bin Unloading Auger f/ 40’ Bin (23’-0” long)
11786 7” O.D. Flight, Bin Unloading Auger f/ 42’ Bin (24’-0” long)
12006 7” O.D. Flight, Bin Unloading Auger f/ 48’-92’ Bin (20’-0” long) (head)
6313A1 7” O.D. Flight, Bin Unloading Auger f/ 80’-92’ Bin (20’-0” long) (ext.)
11787 7” O.D. Flight, Bin Unloading Auger f/ 48’-49’ Bin (7’-0” long) (tail)
11788 7” O.D. Flight, Bin Unloading Auger f/ 54’-55’ Bin (10’-0” long) (tail)
11789 7” O.D. Flight, Bin Unloading Auger f/ 60’ Bin (13’-0” long) (tail)
11802 7” O.D. Flight, Bin Unloading Auger f/ 63’ Bin (14’-0” long) (tail)
12004 7” O.D. Flight, Bin Unloading Auger f/ 68’-69’ Bin (17’-6” long) (tail)
11791 7” O.D. Flight, Bin Unloading Auger f/ 72’ Bin (19’-0” long) (tail)
12005 7” O.D. Flight, Bin Unloading Auger f/ 75’ Bin (20’-6” long) (tail)
11883 7” O.D. Flight, Bin Unloading Auger f/ 78’ Bin (22’-6” long) (tail)
11879 7” O.D. Flight, Bin Unloading Auger f/ 80’ Bin (4’-6” long) (tail)
11880 7” O.D. Flight, Bin Unloading Auger f/ 82’ Bin (5’-6” long) (tail)
11881 7” O.D. Flight, Bin Unloading Auger f/ 90’ Bin (9’-6” long) (tail)
11882 7” O.D. Flight, Bin Unloading Auger f/ 92’ Bin (10’-6” long) (tail)
8320A Stub, Flight Connecting (1 1/4” x 9 1/2” long)
8867D Flight, Horizontal (23” long)
8373C Drive Stub, 1 1/4” x 8 5/8” long
4020A1 Key, Drive (1/4” sq. x 1” long)
1018740 Stub, 1.65” O.D. to 1 1/4” O.D. x 10 1/16” long
631036 Stub, Adapter (1” square to 1 1/4” round, 9 3/4” long)

(used to convert 8” Double Drive Vertical Power Head to fit
a standard 6” or 8” Power Sweep Unloading Flight)

1002301 Decal, Caution (General Operator’s Statements)
1025077 Decal, CE Caution (Read Manual...)
1001128 Decal, Hutchinson (w/ globe)

1
2
3
4
5
6
7
8
9

(9)
10
11

(11)
12
13
14
15
16
17

(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
18
19
20
21
22
23

24
(24)
25



PARTS LIST
Page P-4

4/19  0401022A 1022429-P4

10” VERTICAL BIN UNLOADING AUGER
BASIC AUGER PARTS

1
2 3

4

5

6

7

8

14

14

9

10

1111

12

13

15

26

25

16

2221

20

17

18
19

23

24

Both Sets of Telescoping Support
Tubes Consist of the Same Parts

and Mounting Hardware

10

25

26

25

26

25



PARTS LIST
Page P-5

4/19 1022429-P5

10” VERTICAL BIN UNLOADING AUGER - BASIC AUGER PARTS
(Refer to illustration on Page P-4).

Ref.
No.

Part
No. Description

53108 Cover Cap f/ Vertical Unload
8370C Bearing, 1” (4-hole flange w/ lock collar)
- - - Lock collar for Bearing
2803D Top End Cap f/ Vertical Auger
8321A Top Shaft F/ Vertical Auger (1” x 9” long)
2806D Back Band f/ 45° Spout
2805D Spout, 45°  (less back band)
2807D Tube, f/ Spout, 10” x 3’ long
50116A1 Tube, Telescoping Anchor (26” long)
5187B1 Tube, Telescoping Anchor (32’ long f/ Power Sweep)
33173 Setscrew, 3/8” x 3/4” long, Square Head
60894 Tube, Telescoping, 28” long (less setscrews)
60893 Tube, Telescoping, 36” long (less setscrews) f/ Power Sweep
33207 U-Bolt (5/16” x 1 11/16” between legs)
50713 Mounting Ear f/ Telescoping Tube
5044A1 Half-Band, 4” wide (galv.)
1018632 Housing, Vertical Auger
1018633 Flight, Vertical
11845 Flight, Bin Unloading Auger f/ 24’ Bin (14’-6” long)
11846 Flight, Bin Unloading Auger f/ 27’ Bin (16’-0” long)
11799 Flight, Bin Unloading Auger f/ 30’ Bin (17’-6” long)
11902 Flight, Bin Unloading Auger f/ 33’-34’ Bin (19’-6” long)
11800 Flight, Bin Unloading Auger f/ 36’ Bin (20’-6” long)
11793 Flight, Bin Unloading Auger f/ 37’-39’ Bin (22’-0” long)
11794 Flight, Bin Unloading Auger f/ 40’ Bin (23’-0” long)
11795 Flight, Bin Unloading Auger f/ 42’ Bin (24’-0” long)
11910 Flight, Bin Unloading Auger f/ 48’-75’ Bin (20’-0” long) (head)
2112C Flight, Bin Unloading Auger f/ 78’-92’ Bin (20’-0” long) (middle)
11796 Flight, Bin Unloading Auger f/ 48’-49’ Bin (7’-0” long) (tail)
11909 Flight, Bin Unloading Auger f/ 54’-55’ Bin (10’-0” long) (tail)
11797 Flight, Bin Unloading Auger f/ 60’ Bin (13’-0” long) (tail)
11798 Flight, Bin Unloading Auger f/ 63’ Bin (14’-0” long) (tail)
12007 Flight, Bin Unloading Auger f/ 68’-69’ Bin (17’-6” long) (tail)
11903 Flight, Bin Unloading Auger f/ 72’ Bin (19’-0” long) (tail)
12008 Flight, Bin Unloading Auger f/ 75’ Bin (20’-6” long) (tail)
11904 Flight, Bin Unloading Auger f/ 78’ Bin (22’-6” long) (tail)
11905 Flight, Bin Unloading Auger f/ 80’ Bin (4’-6” long) (tail)
11906 Flight, Bin Unloading Auger f/ 82’ Bin (5’-6” long) (tail)
11907 Flight, Bin Unloading Auger f/ 90’ Bin (9’-6” long) (tail)
11908 Flight, Bin Unloading Auger f/ 92’ Bin (10’-6” long) (tail)
2131C Stub, Flight Connecting (1 1/2” x 9 1/2” long)
2811D Flight, Horizontal (23” long f/ belt drive)
1018788 Flight, Horizontal (23” long f/ reducer drive)
8379D Drive Stub, 1 1/4” x 9 1/2” long
8371C Key, Drive (1/4” sq. x 1 1/2” long)
1018740 Stub, 1.65” O.D. to 1 1/4” O.D. x 10 1/16” long
2830D Stub, Adapter (1 1/2” round to 1 1/4” round)
1022687 Plate, Adapter (8” unload to 10” vertical)
1002301 Decal, Caution (General Operator’s Statements)
1025077 Decal, CE Caution (Read Manual...)
1001128 Decal, Hutchinson (w/ globe)

1
2
3
4
5
6
7
8
9

(9)
10
11

(11)
12
13
14
15
16
17

(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
(17)
18
19

(19)
20
21
22
23
24
25

(25)
26



Page P-6 

PARTS LIST 

STANDARD BELT DRIVE 

8/24      03165A1 A0004219 

25

24

Troy Siebold
Oval

Troy Siebold
Oval

Troy Siebold
Line

Troy Siebold
Line



Page P-7 

PARTS LIST 

8"& 10"STANDARD BELT DRIVE 

REF PART 

NO. NO. DESCRIPTION 

1 1022125 Motor Mount Plate for Horizontal Drive 
2 1022381 Motor Mount Adjustment Rod 
3 1022366 Motor Mount Weldment for Horizontal Drive (8") 
3 1022110 Motor Mount Weldment for Horizontal Drive (10") 
4 D1152 Nut Non-Lock 3/4" 
5 1017536 Support Stand Foot 
6 1018089 Cross Weldment (8") 
6 1018624 Cross Weldment (10") 
7 1018765 Attachment Shaft (3/4" Round x 12 5/8" long) 
8 842154 Half Band - 6" wide (8") 
8 106207-1 Half Band - 6" wide (10") 
9 1018765 

10 3337A1 
11 1018764 
12 1017842 
13 1017528 
13 1018636 
14 8370C 
15 8338A 

16 40158 
16 40161 

16 40152 
17 40123 

18 1014276 
19 40152 
20 40118 

20 40119 
21 1022350 
21 1018769 
22 1018740 

25 3079A1 

Attachment Shaft (3/4" Round x 12 5/8" long) 

Cotter Pin (3/16" x 1 1/2" long) 

Motor Mount Weldment for Vertical Drive 

Motor Mount Plate for Vertical Drive 

End Cap for· Horizontal Tube (8") 

End Cap for Horizontal Tube (10") 

Bearing 1 1/4" Bore - 4-Hole Flange 

Horizontal Drive Stub - 1 1/4" x 10" long 

Sheave Aluminum (2B) 15" O.D. x 1 1/4" Bore 

Sheave Aluminum (3B) 15" O.D. x 1 1/4" Bore 

Sheave Aluminum (2B) 12" O.D. x 1 1/4" Bore (For 8" Vertical to 6" Unload) 

Belt B-64 

Bearing 1 1/4" Bore - 4-Hole Flange with Recess 

Sheave Aluminum (2B) 12" O.D. x 1 1/4" Bore 

Belt B-52 (8") 

Belt B-54 ( 10") 

Bottom Guard (8") 

Bottom Guard (10") 

Stub - 1.65" O.D. to 1 1/4" O.D. x 10 1/16" long 

Belt Guard

Sheave 4.2" O.D. 2B

Bushing SH 1.125" I.D.

8/24

23 1022106 
24 1024515 

A0004220 



Page P-8 

PARTS LIST 

REDUCER DRIVE 

8/24      03166A1 A0004221 

24

23

Troy Siebold
Oval

Troy Siebold
Oval

Troy Siebold
Line

Troy Siebold
Line



•, • . . .

Page P-9 

PARTS LIST 

1 O" REDUCER DRIVE 

REF PART 

NO. NO. 

1 1018648 

2 1022381 

3 1018790 

4 1018738 

5 1018772 

6 1018742 

7 1018772 

8 40152 

9 40119 

10 1018764 

11 1017842 

12 1018624 

13 D1152 

14 1017536 

15 1018789 

16 1018765 

17 3337A1 

18 1014276 

19 40152 

20 40119 

21 1018769 

24 

1046716 

DESCRIPTION 

Motor Mount Plate for Horizontal Drive 

Motor Mount Adjustment Rod 

Motor Mount Bracket for Vertical Drive 

Enclosed Chain Drive (See page P-10 for parts.) 

Belt Guard Bracket 

Enclosed Drive Mounting Plate 

Belt Guard 

Sheave Aluminum (2B) 12" O.D. x 1 1/4" Bore 

Belt B-54 

Motor Mount Weldment for Vertical Drive 

Motor Mount Plate for Vertical Drive 

Cross Weldment 

Nut Non-Lock 3/4" 

Support Stand Foot 

Attachment Shaft (3/4" Round x 14 5/8" long) 

Attachment Shaft (3/4" Round x 12 5/8" long) 

Cotter Pin (3/16" x 1 1/2" long) 

Bearing 1 1/4" Bore - 4-Hole Flange with Recess 

Sheave Aluminum (28) 12" O.D. x 1 1/4" Bore 

Belt B-54 

Bottom Guard 

Stub - 1.65" O.D. to 1 1/4" 0.0. x 10 1/16" long

Sheave 3.6" PD 2B

Bushing SH 1.375" I.D.

8/24

22 1018740 

23 

3086A1 

A0004222 





MANUFACTURER:  AGI Clay Center 
514 W. Crawford Street, Clay Center, Kansas, 67432 USA 
Toll Free:  1-800-523-6993  Phone:  1-785-632-2161  Fax:  1-785-632-5964 
Website:  www.hutchinson-mayrath.com 

AGI Clay Center is a Division of Ag Growth International Inc. 
198 Commerce Drive, Winnipeg, Manitoba, R3P )26 
Phone:  1-204-489-1855  Fax:  1-204-488-6929 
Website:  www.aggrowth.com 

AUTHORIZED REPRESENTATIVE: Managing Director, AGI-PTM, Via Mario Tognato 
10-35042 Este (PD), Italy  Phone:  +39 0429 600973

PRODUCT DESCRIPTION: 

Product Number: 

Serial Number:    

Description:      

APPLICABLE EUROPEAN DIRECTIVES AND STANDARDS: 

Applicable Directives Applicable Standard Essential Requirements 
   Applied and Fulfilled   

Machinery Directive EN ISO 12100  Refer to Technical File 
2006/42/EC 

NOTIFIED BODY – Not Applicable 

The product described in this Declaration of Conformity complies with the Applicable European Directives 
and relevant sections of the Applicable International Standards. A Technical Construction File is available 
for inspection by designated bodies.      

Authorized Signature:   Date: 

_________________________________________________________________________________________ 

 Name 



AG GROWTH INTERNATIONAL INC. – FORM OF LIMITED WARRANTY

Ag Growth International Inc. (“AGI”) warrants that the goods and/or services being supplied (the
“Goods”) will be free from defects in materials and workmanship under normal conditions, use, 
service, and maintenance, for a period of twelve (12) months from the date of first operation of the 
Goods, but in no event more than eighteen (18) months from the date of delivery of the Goods to the 
end-user (the “Warranty Term”). If the Goods are being used for rental purposes, the Warranty Term 
for the subject Goods shall be limited to 90 days.

Subject to AGI’s sole discretion, if the Goods, or a component thereof, are found to have a default in 
materials and/or workmanship within the Warranty Term, AGI will, at its own option and expense, 
repair or replace the subject Goods or refund the purchase price for the applicable Goods. Any 
warranty related expenses incurred on behalf of or by the end-user without the prior written consent 
of AGI shall be the sole responsibility of the end-user. Expenses relating to travel, customs or import 
duties and tariffs, equipment rental, and any costs associated with accessing the Goods are the sole 
responsibility of the customer. Warranty shall be void in the event the Goods are returned or disposed 
of without the written consent of AGI.

The customer shall not assert a claim that the Goods are defective unless the customer gives written 
notice to AGI of such defect within forty-eight (48) hours of discovering such defect. In the event of a 
warranty claim, the customer must complete any and all information required by AGI in order to 
properly assess or investigate the claim. AGI shall be given a reasonable opportunity to inspect and 
test the Goods in question. Failure by the customer to notify AGI of such claim within 48 hours shall 
operate as a waiver of any and all such claims by the customer.

THIS IS THE SOLE AND EXCLUSIVE WARRANTY GIVEN BY AGI WITH RESPECT TO THE GOODS AND IS 
IN LIEU OF AND EXCLUDES ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, ARISING BY OPERATION 
OF LAW OR OTHERWISE, INCLUDING WITHOUT LIMITATION, MERCHANTIBILITY OR FITNESS FOR A 
PARTICULAR PURPOSE WHETHER OR NOT THE PURPOSE OR USE HAS BEEN DISCLOSED TO SELLER IN 
SPECIFICATIONS, DRAWINGS, OR OTHERWISE, AND WHETHER OR NOT AGI’S GOODS ARE 
SPECIFICALLY DESIGNED AND/OR MANUFACTURED BY AGI FOR BUYER’S USE OR PURPOSE.

This limited warranty extends solely to Goods manufactured by AGI and does not cover any third-party 
parts, components, or materials. To the extent permitted by the manufacturer, AGI will pass on 
applicable warranties on third-party parts, components or materials to the end-user. This warranty 
does not extend to any losses or damages due to misuse, use of a kind and/or to a degree not 
reasonably expected to be made of the Goods, any use of the Goods which is not an intended use as 
specified in AGI’s published product literature or otherwise specified by AGI in writing, accident, acts 
of God, abuse, neglect, normal wear and tear (including corrosion and cosmetic issues), any 
equipment attached to or used in conjunction with the Goods, any field modifications or substitutions 
to original Goods, component damage incurred during shipping and handling, unauthorized 
modification or alteration, used beyond rated capacity, or improper installation, maintenance or 
application.

THE SOLE AND EXCLUSIVE REMEDY FOR ANY CLAIM HEREUNDER SHALL BE LIMITED TO REPAIR, 
REPLACEMENT, OR REFUND OF THE PURCHASE PRICE. AGI SHALL NOT BE LIABLE FOR DAMAGES 
CAUSED BY DELAY IN PERFORMANCE AND IN NO EVENT, REGARDLESS OF THE FORM OF THE CLAIM 
OR CAUSE OF ACTION (WHETHER BASED IN CONTRACT, INFRINGEMENT, NEGLIGENCE, STRICT 
LIABILITY, OTHER TORT OR OTHERWISE), SHALL AGI’S LIABILITY TO BUYER AND/OR ITS CUSTOMERS 
EXCEED THE PURCHASE PRICE OF THE GOODS. BUYER AGREED THAT IN NO EVENT SHALL AGI’S

WARRANTY

9/24

W-1



LIABILITY TO BUYER AND/OR ITS CUSTOMERS EXTEND TO INCLUDE INCIDENTAL, CONSEQUENTIAL,
OR PUNITIVE DAMAGES. THE TERM “CONSEQUENTIAL DAMAGES” SHALL INCLUDE, BUT NOT BE
LIMITED TO, LOSS OF ANTICIPATED PROFITS, LOSS OF USE, LOSS OF REVENUE, FAILURE TO MEET
GOVERNMENT AND/OR ADMINISTRATIVE REQUIREMENTS, CLEAN UP COSTS, COST OF CAPITAL AND
DAMAGE OR LOSS TO OTHER GOODS, PROPERTY OR EQUIPMENT.

To the fullest extent permitted by law, Buyer, on behalf of itself, its suppliers, their agents, employees
or any entity or person for which Buyer is or may be responsible (“Indemnitors”) shall fully indemnify,
save and hold AGI, its agents, employees, officers, directors, partners and related entities harmless
from and against all liability, damage, loss, claims, demands, actions and expenses of any nature
whatsoever, including, but not limited to reasonable attorney’s fees which arise out of or are
connected with: (a) any negligent act, error or omission by any Indemnitor in the performance of this
agreement; (b) the failure of the Indemnitor to comply with the laws, statutes, ordinances or
regulations of any governmental or quasi-governmental authority; or (c) the material breach of any
term or condition of this agreement by any of the Indemnitors. Without limiting the generality of the
foregoing, the indemnity hereinabove set forth shall include all liability, damage, loss, claims,
demands, and actions on account of personal injury, death or property loss to any third party, any
Indemnitee, any of Indemnitee’s employees, agents, licensees or invitees. The indemnity set forth
herein shall survive any termination of this agreement.

THIS WARRANTY IS NON-TRANSFERABLE AND APPLIES ONLY TO THE ORIGINAL END-USER AND
SHALL BE CONSIDERED VOID IF NOT REGISTERED WITHIN 30 DAYS OF RECEIPT OF THE GOODS BY
THE ORIGINAL END USER.

WARRANTY

9/24

W-2







aggrowth.com

MANUFACTURED BY

HUTCHINSON I MAYRATH

514 W. Crawford Street TF 800.523.6993 
Clay Center, Kansas P 785.632.2161 
USA 67432 F 785.632.5964

hutchinson–mayrath.com

� 2024 Ag Growth International. All rights reserved




